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Package leaflet: Information for the user 
(over-the counter medication*) 

 

Loratadine Actavis, 10 mg tablets 
loratadine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If any side effects occur, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet 
1. What Loratadine Actavis is and what it is used for 

2. What you need to know before you use Loratadine Actavis 

3. How to take Loratadine Actavis 

4. Possible side effects 

5. How to store Loratadine Actavis 

6. Contents of the pack and other information 

 

 

1. What Loratadine Actavis is and what it is used for 
 

Loratadine contains the active substance loratadine and belongs to a class of medicines called 

antihistamines or anti-allergy medicines. These medicines alleviate the allergy symptoms 

induced by histamine. 

Loratidine is indicated: 
- for symptomatic (symptom-relieving) treatment of perennial or hay fever-induced allergic 

rhinitis, 

- for relieving allergic reactions such as skin rash, itching and urticaria (nettle rash). 

 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

 

2. What you need to know before you use Loratadine Actavis 

 

Do not use Loratadine Actavis: 
- if you are allergic to loratadine or any of the other ingredients of this medicine (listed in 

section 6); 

 

Children 
Loratadine tablets should not be given to children under 2 years of age. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking Loratadine Actavis: 

- if you are planning to take a skin allergy test, tell your doctor that you are using 

loratadine. 

- Oral hygiene is very important if you need to take loratidine tablets for a prolonged 

period of time because loratidine may cause dry mouth, which could result in dental 

caries. 

 



* clarification: 10 tablets in the package – over-the-counter medication; 30 tablets in the 

package – prescribed medication 

Other medicines and Loratadine Actavis 
Tell your doctor or pharmacist if you are using, have recently used, or might use any other 

medicines: 

- if you are using medicines such as cimetidine, antibiotics (erythromycin), or fungal 

infection medicines (ketoconazole). 

 

If you go to another doctor or hospital, tell them about the medicines you take. 

 

Loratadine Actavis with food, drink, and alcohol 
Tablets should be swallowed whole with a sufficient amount of liquid, independent of 

mealtimes. Avoid excessive use of alcohol when using loratidine. 

 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant, or are planning to have a 

baby, ask your doctor for advice before taking this medicine. 

Although the data concerning pregnant women do not show any malformations or adverse 

effects on the foetus/newborn, as a precautionary measure it is recommended to avoid 

loratadine use during pregnancy. 

Loratidine is excreted in breast milk. Therefore, it is not recommended to use the medicine 

when breast-feeding. 

 

Driving and using machines 
The 10 mg dose of Loratadine tablets does not cause drowsiness in most people. 

However, very rarely, some people may feel drowsy and in this case should avoid driving a 

vehicle or using machines. 

 

Loratadine Actavis contains lactose 
If you have been told by your doctor that you have an intolerance to some sugars, contact 

your doctor before taking this medicinal product. 

 

 

3. How to take Loratadine Actavis 
 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 
 

The recommended dose is: 

Use in adults and adolescents above 12 years of age: 

One 10 mg tablet once daily. 

 

Use in children 

Children between 2 and 12 years of age: 

Children with body weight over 30 kg: 10 mg once daily. 

It is not recommended use loratidine tablets with a body weight less than 30 kg. 

 

Children under 2 years: 

It is not recommended to give this medicine to children under 2 years of age, as safety and 

efficacy have not been established in this patient population. 

 

Severe liver impairment: 

It is recommended to start treatment with a lower initial dose. The recommended initial dose 

in adults and children with a body weight over 30 kg is 10 mg every other day. The 

recommended initial dose in children with a body weight of 30 kg or less is 5 mg every other 

day. 
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If you feel that the effect of Loratadine Actavis is too strong or too weak, please consult your 

doctor or pharmacist. 

 

If you take more Loratadine Actavis than you should 

Do not exceed the recommended dose. If you have taken more tablets than you should, 

contact a doctor immediately (or call an ambulance), and take the rest of the tablets and the 

package with you. Symptoms of overdose are sleepiness, rapid heart rate, and headache. 

 

If you forget to take Loratadine Actavis 
If you forget to take the medicine, take it as soon as possible. 

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Nervous system disorders 

Headache, nervousness, sleepiness, insomnia, dizziness, convulsions. 

 

Gastrointestinal disorders 

Increased appetite, nausea, inflamed stomach (gastritis), dry mouth, discomfort in the 

stomach, sore throat, and nosebleed. 

 

Eye disorders 

Eye dryness. 

 

Immune system disorders 

Allergic symptoms such as skin rash. 

Rare (may affect up to 1 in 1,000 people): angioedema (localised swelling) and anaphylaxia 

(allergic reaction). 

 

Hepatobiliary (liver and bile duct) disorders 

Rare (may affect up to 1 in 1,000 people): liver function disorders. 

 

Cardiac disorders 

Supraventricular tachycardia has been observed in single cases. 

Prolongation of the QT interval on an electrocardiogram (ECG), torsade de pointes 

tachycardia (rapid heart rate), palpitations (heart pounding) may occur. 

 

Skin and subcutaneous tissue disorders 

Rare (may affect up to 1 in 1,000 people): rash, alopecia (hair loss). 

 

General and injection site reactions 

Tiredness. 

 

Studies 

Unknown (incidence cannot be estimated based on available data): increased body weight 

 

Reporting of side effects 
If any side effects occur, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 
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www.ravimiamet.ee. By reporting side effects, you can help to provide more information on 

the safety of this medicine. 

 

 

5. How to store Loratadine Actavis 

 

Keep this medicine out of the sight and reach of children. 

 

This medicine does not require any special storage conditions. 

 

Do not use this medicine after the expiry date which is stated on the carton after “EXP”. The 

expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help to protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Loratadine Actavis contains 
- The active substance is loratidine. Each tablet contains 10 mg of loratidine. 

- The other excipients are lactose monohydrate, microcrystalline cellulose (E460), corn 

starch and magnesium stearate. 

 

What Loratadine Actavis looks like and contents of the pack 

White or almost white, flat tablet with a diameter of 8 mm, with scoring line on one side. 

 

PVC/aluminium blister, packed in a cardboard box. 

There are 10 tablets in a package. 

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturers 

Balkanpharma-Dupnitsa AD 

3 Samokovsko Shosse Str. 

Dupnitsa, 2600 

Bulgaria 

 

Actavis Limited 

BLB016, Bulebel Industrial Estate 

Zejtun, ZTN 3000 

Malta 

 

Accord-UK Limited 

Whiddon Valley 

Barnstaple 

EX32 8NS 

United Kingdom 

 

http://www.ravimiamet.ee/
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For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

UAB Teva Baltics Estonian branch 

Hallivanamehe 4 

11317 Tallinn 

Phone: +372 6610 801 

 

This leaflet was last revised in June 2021. 
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Package leaflet: Information for the user 
(prescription medication*) 

 

Loratadine Actavis, 10 mg tablets 
loratadine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Keep this leaflet. You may need to read it again. 

- Ask your doctor or pharmacist if you need more information or advice. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm 

them, even if their symptoms are similar to yours. 

- If any side effects occur, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 
1. What Loratadine Actavis is and what it is used for 

2. What you need to know before you use Loratadine Actavis 

3. How to take Loratadine Actavis 

4. Possible side effects 

5. How to store Loratadine Actavis 

6. Contents of the pack and other information 

 

 

1. What Loratadine Actavis is and what it is used for 
 

Loratadine contains the active substance loratadine and belongs to a class of medicines called 

antihistamines or anti-allergy medicines. These medicines alleviate the allergy symptoms 

induced by histamine. 

Loratidine is indicated: 
- for symptomatic (symptom-relieving) treatment of perennial or hay fever-induced allergic 

rhinitis, 

- for relieving allergic reactions such as skin rash, itching and urticaria (nettle rash). 

 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

 

2. What you need to know before you use Loratadine Actavis 

 

Do not use Loratadine Actavis: 
- if you are allergic to loratadine or any of the other ingredients of this medicine (listed in 

section 6); 

 

Children 
Loratadine tablets should not be given to children under 2 years of age. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking Loratadine Actavis: 

- if you are planning to take a skin allergy test, tell your doctor that you are using 

loratadine. 

- Oral hygiene is very important if you need to take loratidine tablets for a prolonged 

period of time because loratidine may cause dry mouth, which could result in dental 

caries. 
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Other medicines and Loratadine Actavis 
Tell your doctor or pharmacist if you are using, have recently used, or might use any other 

medicines: 

- if you are using medicines such as cimetidine, antibiotics (erythromycin), or fungal 

infection medicines (ketoconazole). 

 

If you go to another doctor or hospital, tell them about the medicines you take. 

 

Loratadine Actavis with food, drink, and alcohol 
Tablets should be swallowed whole with a sufficient amount of liquid, independent of 

mealtimes. Avoid excessive use of alcohol when using loratidine. 

 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant, or are planning to have a 

baby, ask your doctor for advice before taking this medicine. 

Although the data concerning pregnant women do not show any malformations or adverse 

effects on the foetus/newborn, as a precautionary measure it is recommended to avoid 

loratadine use during pregnancy. 

Loratidine is excreted in breast milk. Therefore, it is not recommended to use the medicine 

when breast-feeding. 

 

Driving and using machines 
The 10 mg dose of Loratadine tablets does not cause drowsiness in most people. 

However, very rarely, some people may feel drowsy and in this case should avoid driving a 

vehicle or using machines. 

 

Loratadine Actavis contains lactose. 
If you have been told by your doctor that you have an intolerance to some sugars, contact 

your doctor before taking this medicinal product. 

 

 

3. How to take Loratadine Actavis 
 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 
 

The recommended dose is: 

Use in adults and adolescents above 12 years of age: 

One 10 mg tablet once daily. 

 

Use in children 

Children between 2 and 12 years of age: 

Children with body weight over 30 kg: 10 mg once daily. 

It is not recommended use loratidine tablets with a body weight less than 30 kg. 

 

Children under 2 years: 

It is not recommended to give this medicine to children under 2 years of age, as safety and 

efficacy have not been established in this patient population. 

 

Severe liver impairment: 

It is recommended to start treatment with a lower initial dose. The recommended initial dose 

in adults and children with a body weight over 30 kg is 10 mg every other day. The 

recommended initial dose in children with a body weight of 30 kg or less is 5 mg every other 

day. 
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If you feel that the effect of Loratadine Actavis is too strong or too weak, please consult your 

doctor or pharmacist. 

 

If you take more Loratadine Actavis than you should 

Do not exceed the recommended dose. If you have taken more tablets than you should, 

contact a doctor immediately (or call an ambulance), and take the rest of the tablets and the 

package with you. Symptoms of overdose are sleepiness, rapid heart rate, and headache. 

 

If you forget to take Loratadine Actavis 
If you forget to take the medicine, take it as soon as possible. 

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Nervous system disorders 

Headache, nervousness, sleepiness, insomnia, dizziness, convulsions. 

 

Gastrointestinal disorders 

Increased appetite, nausea, inflamed stomach (gastritis), dry mouth, discomfort in the 

stomach, sore throat, and nosebleed. 

 

Eye disorders 

Eye dryness. 

 

Immune system disorders 

Allergic symptoms such as skin rash. 

Rare (may affect up to 1 in 1,000 people): angioedema (localised swelling) and anaphylaxia 

(allergic reaction). 

 

Hepatobiliary (liver and bile duct) disorders 

Rare (may affect up to 1 in 1,000 people): liver function disorders. 

 

Cardiac disorders 

Supraventricular tachycardia has been observed in single cases. 

Prolongation of the QT interval on an electrocardiogram (ECG), torsade de pointes 

tachycardia (rapid heart rate), palpitations (heart pounding) may occur. 

 

Skin and subcutaneous tissue disorders 

Rare (may affect up to 1 in 1,000 people): rash, alopecia (hair loss). 

 

General and injection site reactions 

Tiredness. 

 

Studies 

Unknown (incidence cannot be estimated based on available data): increased body weight 

 

Reporting of side effects 
If any side effects occur, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 
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www.ravimiamet.ee. By reporting side effects, you can help to provide more information on 

the safety of this medicine. 

 

 

5. How to store Loratadine Actavis 

 

Keep this medicine out of the sight and reach of children. 

 

This medicine does not require any special storage conditions. 

 

Do not use this medicine after the expiry date which is stated on the carton after “EXP”. The 

expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help to protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Loratadine Actavis contains 
- The active substance is loratidine. Each tablet contains 10 mg of loratidine. 

- The other excipients are lactose monohydrate, microcrystalline cellulose (E460), corn 

starch and magnesium stearate. 

 

What Loratadine Actavis looks like and contents of the pack 

White or almost white, flat tablet with a diameter of 8 mm, with a scoring line on one side. 

 

PVC/aluminium blister, packed in a cardboard box. 

There are 30 tablets in a package. 

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturers 

Balkanpharma-Dupnitsa AD 

3 Samokovsko Shosse Str. 

Dupnitsa, 2600 

Bulgaria  

 

Actavis Limited 

BLB016, Bulebel Industrial Estate 

Zejtun, ZTN 3000 

Malta 

 

Accord-UK Limited 

Whiddon Valley 

Barnstaple 

EX32 8NS 

United Kingdom 

 

http://www.ravimiamet.ee/
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For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

UAB Teva Baltics Estonian branch 

Hallivanamehe 4 

11317 Tallinn 

Phone: +372 6610 801 

 

This leaflet was last revised in June 2021. 
 


